
ORIGINAL 

REVISION NO. 

DATE: 3/10/81 

PROJECT ADMINISTRATION DATA SHEET  

Project Director: Dr. E. S. K. Chian 

2/1/81 To 7/31/83 Award Period: FroM 

under Comments) 

(Performance) 	10/31/83 	(Reports) 

Contracted through: 

5,365 G-35-357 6,958 E-20-358 

- 112,323 TOTAL $76,541 Total Civil Eng. 	p5,782 Total Geophy Sci.: 

GEORGIA INSTITUTE OF TECHNOLOGY OFFICE OF CONTRACT ADMINISTRATION 

N/A DefensP - P ,--ior;t7 17-4‘- in^: 
• 

RESTRITTOnS 

Suppl-:,mental Information Sheet for Additional_Reouiremor 

m=t hay.c1 prior 	oval - Contact DCA in each co„sro.„:' 
:7nc ,,;cr 	 total will 	cfroatof:, 56 or 

with GIT E:11i%=2n*: 	Title R E  

L ■ -ge 
ntf.-1 

NSF 

	 *3ubproiect,_ 	G-35-688/11euterjneo2llysical  Sciences  

Amount: 1 69,583 5-20-653 	 $30,417 G- 35-688 

COPIES TO: 

Administrative Coordinator 
Research Property Management 

Accolmtih-7 

Research Securit0Services 
v4port5 Coordinator (OCA) 

r"-' , ;a) 	 OCA) 

■ EES Information Office (2) 
Project File (OCA) 
Othor: 

	 Civil Engineering 

Project No. E-20-653 *  

Sponsor Amount:  $100,000- (see project breakdown 

100,000 NSF 

12,323 GIT 



OFFICE OF CONTRACT ADMINISTRATION EORGIA INSTITUTE OF TECHNOLOGY 

SPONSORED PROJECT TERMINATION/CLOSEOUT SHEET  

Date 5 / 7 / 84  

roject No. E-20-653 School/Sag 	CE 

Iciudes Subproject No.(s) G-35-688/Reuter 

roject Director(s) Dr. Chian 
GTRI / 1 

  

ponsor National Science Foundation 

  

-itle 
	Investigation of Humic Substances in Secondary Effluents 

Effective Completion Date: 	 7/31/83 (Performance)  10/31/83 	(Reports) 

3rant/C.ontract Closeout Actions Remaining: 

None 

Final kNOLIX:XXX:2&122betscxklitapacx FCTR 

Closing Documents 

Final Report of Inventions (if positive) 

Govt. Property Inventory & Related Certificate 

Classified Material Certificate 

E] Other 	  

I 

I x I 

Continues Project No. 	 Continued by Project No. 

COPIES TO: 

project Director 
	

Library 

Resear 	dministrative Network 
	

GTRI 

Resew Property Management 
	

Research Communications (2) 

A 	sting 
	

Project File 

?r rement/EES Supply Services 
	

Other 

ese.arch Security Services 

R eports Coordinator ( OCA ) 

Legal Services 

Form OCA 60:1028 



INVESTIGATION OF HUMIC SUBSTANCES 

IN SECONDARY EFFLUENT 

FINAL REPORT 

July 1983 

by 

Edward S. K. Chian 
J. Helmut Reuter 
Monojit Chosal 

Peter Maye 
Jong Kim 

Georgia Institute of Technology 

Atlanta, Georgia 30332 

Supported by 

National Science Foundation, Washington, D. C. 20550 
Grant No. CME8008683 

Program Director 
Dr. Edward H. Bryan 

r 



TABLE OF CONTENTS 

1. Introduction 

2. Methods and Materials 

3. Results and Discussions 

4. Conclusions 

5. References 

t . 



1 . INTRODUCTION 



I. INTRODUCTION 

The objective of the present work was to develop an isolation scheme 

to separate humic substances from the various streams of a sewage 

treatment plant, characterize them by non-destructive and destructive 

methods, identify the above degradation products using advanced instru-

mental analyses such as GC-MS, and relate these observations to the 

structure of the humic substances. 

The immediate value of the work is to characterize the quality of 

advanced wastewater treated effluent for potential reuse in the domestic 

water supply. Inherent in such knowledge will be the ability of 

assessing the effectiveness of the individual advanced wastewater 

treatment processes and processes in combination for removing these 

materials of public health concern. This.is specially true when the 

treated effluent is subjected to chlorination for reuse. The formation 

of trihalomethanes (THM) resulting from chlorination of precursor 

materials, such as the humic substances, is of public health concern. 

Humic substances were isolated from secondary effluents of Atlanta 

trickling filter plant and Savannah activated sludge plant. River water 

humus was isolated from the Satilla river in large quantities. Conditions 

of experiments were first tried out with the river water humus before 

ap;lying them to the secondary effluent humus. Such exploratory experiments 

with river water humus were performed in the study of oxidative degradation 

with potassium permanganate under different conditions of severity. The 

condition of the oxidation was found to play an important role in deter-

mining the aromat-c and aliphatic constituents of the product mixture 



(Reuter, Ghosal, Chian and Giabbai, 1983). In addition, findings of 

previous workers on oxidation studies have been analyzed, the aromatic 

fractions in these samples have been recalculated and these corrected 

values have been compared with those obtained by 13
C-NMR studies (Ghosal 

and Chian, communicated to J. Soil Sc. Soc. Amer.). 

Details of the experiments conducted and data collected as well 

as their significance are presented in this report. 



METHODS AND MATERIALS 



2. METHODS AND MATERIALS  

Table of Contents 

	

2.1 	Description of Wastewater Treatment Plants 	  

	

2.2 	Sampling 	  

	

2.3 	Isolation of organic fractions.... , „. ..... .,..... ... . ... 

	

2.4 	Acid Hydrolysis 	  

	

2.5 	Amino Acid Analysis 	  

	

2.6 	Characterization- 

2.6.1 Elemental Analysis 	  

2.6.2Analysis of Acid Functions 	  

2.6.3 Infrared Spectroscopy 	  

2.6.4 Apparent Molecular-weight Distribution 	  

2.6.5Thermogravimetric Analysis 	  

, 
2.6.6

13 
 C-NMR Spectroscopy 	  • ............. • • • . 

Page  

2.7 	Permanganate Oxidation 

2.8 	Neutral Fraction 	 

2.9 	Acidic Fraction 	 

2.10 Gas Chromatography - Mass Spectrometry - Data System 	  

2.11 Chlorination of River Water Humus 	  

2.12 Metal Analysis 



Location City 

1. Atlanta Intrenchment 
Creek 

2. Savannah President Street 

Design 
Capacity 

20 mgd 

20 mgd 

Average 
Flow Rate 

12-14 mgd 

16.8 mgd 

Process 

Trickling 
Filter 

Activated 
Sludge 

2.1 Description of the Wastewater Treatment Plants 

Flow diagram of Savannah treatment plant is presented in Fig. 1 and 

that of Atlanta is presented in Fig. 2. Other information on the exact 

locations, treatment processes, design capacities and average flow rates 

are presented in Table 1. 

Table 1 

Characteristics of the Treatment Plants 

The BOD
5 
and flow rates of the raw sewage influent and secondary 

effluent of Savannah plant covering a period from January through August, 

1982, are presented in Fig. 3. It is seen from Fig. 3 that an average 

of 80% removal of BOD
5 
was obtained with the treatment plant. Although 

the average influent BOD
5 
was maintained consistently at 200mg/Z, the 

effluent BOD 5, which exceeded the required 30-day average of 30 mgR was 

somewhat less desirable. This indicates that the Savannah plant was 

operated at a marginal level. 



B 

rine 

er 

er 
a 

Slu 
We Return Sludge 

Bar 
Screens 

Influent 

Grit 
Removal 

Filter 
Press IMMIII■••■.■•■••••••■■=.111V 

Figure 1. Flow diagram of Savannah activated sludge treatment plant. 



Influent 

Bar 
screens 

Grit 
removal 

Primary 
clarifier 

 

Trickling filters 

 

Final clarifiers 

Chlorination 

• Effluent 

Figure 2. Flow diagram of Atlanta trickling filter treatment plant. 



v
a
l
 (
 %

 ) C
D

 
L

I
D

 
r-)

  
c-
)
 
 

- x.... 

INF-BOD
5 , 	s....... 

.-' ...- 	 -.N 

•

. 	 .. 
'iv' 	 .---.A 

BOD
5 

Re 	val 

Avg. B99 5  Removal 

., 
..♦ 

♦ 

- 

. 

- Avg. Flow Rate - 

, - 

e e 

- 

,c, 
... 

.. , 

. 

I 

, 
. , ' S 

Flow Rat - 

„..k„ 	EFF-BOD
5 ... 	„--.... 	‘•.‘ j 

X - 

	

•, 	 ..-0' . 

	

., 	... 	.., 

*-4. - 

 I 	 I 	 1 1 

,, 
..-'. 

„ ., 
. 

l 

 . 
. . ♦. 

- 

.x  

I 

2 

0 

21 

2 40 

0 

1 

1 

1 

F
lo

w
  R

a
te

  (
  m

g
d
 

240 	• 

200 

160 

120 

80 m 

JAN 
	

FEB 
	

MAR 	APR 
	

MAY 
	

JUN 
	

JUL 
Month, 1982 

Figure 3 . Monthly average flow rate and BOD
5 

removal of Savannah activated sludge 
treatment plant. 



2.2 Sampling  

Grab samples of the influent and secondary effluent before and after 

chlorination were collected at the Savannah plant between June 16 to 23, 

1982. Four hundred (400) liters of the influent were taken from the 

discharge of the grit chamber. Twelve hundred (1200) liters of the 

effluent and 2200 liters of the chlorinated effluent were taken from 

the discharge weir of final clarifiers and the discharge of the chlorine 

content tank respectively. Two hundred (200) liters of sample were 

collected at each sampling point at about LOAM and humic substances were 

collected the same day according to the procedure described in Section 

2.3. 

The samples used for the determination of the gross properties, 

such as BOD r , COD and TOC were frozen after filtration through a 0.45p 

glass fiber filter. Analyses were completed within seven days according 

to procedures outlined in Standard Methods. TOG was determined on a 

Beckman Model 915 TOC Analyzer. 

Grab samples of secondary effluent were collected prior to 

chlorination at the Atlanta plant in July, 1981. The sample was allowed 

to settle in a drum for several hours before sample was drawn out from 

the top for processing. Sodium azide (5g/200 liters of sample) was 

added to prevent growth of bacteria. 



2.3 Isolation of organic fractions 

Secondary effluents were filtered through a coarse glass filter, 

acidified to pH < 2 by addition of hydrochloric acid and passed over XAD-S 

resin. The adsorbed hydrophobic acids were desorbed with aqueous 

triethylamine. The excess triethylamine was removed under reduced pressure 

and the residual aqueous solution was desalted by batch treatment with a 

cation exchange resin (AG-50W-X8, H
+ 

form). This desalting step caused the 

precipitation of humic acid. The suspension was filtered and the filtrate 

was processed to isolate fulvic acid, while the residue was processed to 

isolate humic acid. A schematic diagram of the isolation procedure is pre-

sented in Figure 4. 

Humic Acid  (I). The residue (see Figure 4) was treated with 0.1N 

sodium hydroxide to dissolve the humic acid, and filtered on a sintered glass 

filter to separate the exchange resin. The resin was regenerated by treatment 

with 2N NaOH, followed by distilled water and 2N HC1. The filtrate was acidi-

fied with HC1 and the floccular precipitate separated by centrifugation. The 

collected humic acid was redissolved in 0.1N NaOH, reprecipitated with HC1, 

washed several times with distilled and deionized water and separated once 

more for purification. 

Purification of humic acids was found necessary whenever the ash content 

was high. The samples redissolved in NaOH solution (0.1N), centrifuged to 

eliminate any precipitate, acidified with HC1, centrifuged and decanted. 

The residual solid was treated with distilled water, centrifuged and the 

liquid was decanted. The process was repeated thrice and finally, the brown 

solid suspension in water was lyophilized to obtain humic acids. 

Fulvic Acid  (II). The filtrate was extracted with ethylacetate to remove 

extractable organic acids (III). The residual solution was lyophilized and dried 

in a vacuum dessicator over sodium hydroxide for several days to yield fulvic 

acid, (see Figure 4). 



Step 3 Step 2 

Hydrophobic acids as salt solution 
Hydrophobic 

NEUTRAL FRACTION 

Residue 

ACID FRACTION 

Me0H Et 
3
N 

1 

Secondary 
effluent 

Step 1 

Pass through XAD-8 

Y  1 
Waste 

Excess Et3N removed 
AG-50W-X8 
Filter 

IV 

Filtrate 

Fulvic acid 
fraction 

Humic acid 
fraction 

Et0Ac 	 0.1N NaOH 
extraction 	 Filter 

Et0Ac solution 	 Aq. solution 

Fulvic acid 
solution 

Na salt of 
Humic acid 

Liophilize HC1 
Centrifuge 

 

I I I 

FULVIC ACID HUMIC ACID 

III 

' 

Figure 4. Schematic diagram of isolation procedure. 



Acid Fraction  (III). This fraction was obtained by extracting the 

filtrate separated from the precipitated humic acids with ethyl acetate. 

Hydrophobic neutral fraction  (IV). After eluting the hydrophobic acid 

fraction, the XAD-8 column was washed with water and then eluted with methanol 

to obtain hydrophobic neutral compounds. Methanol was evaporated, the 

residue redissolved in CH
2
C1

2 
and the solution analyzed by GC-MS. 

2.4 Acid Hydrolysis  

Humic substances (0.1 g) and hydrochloric acid (6N, 5 ml) were sealed 

in a glass ampule under nitrogen and heated at 100 °  for 22 hrs. The acidic 

solution was filtered and the filtrate was analyzed for amino-acids. The 

residue was suspended in water, neutralized to about pH 7 and filtered over 

an ultrafiltration membrane (UM-02, Amicon. Bedford, MA, having a molecular 

weight cutoff of 1000) to separate substances of smaller molecular weight. 

The residue was dried and its infrared spectrum was recorded. 

2.5 Amino Acid Analysis  

Analysis of amino acid was done according to Spackman et al., (1958) at 

the Center for Disease Control, Atlanta, GA on a Beckman 121 automatic 

amino acid analyzer. 

2.6.1 Elemental Analysis 

Carbon, hydrogen, nitrogen, halogen, sulfur, and inorganic residue analyses 

of humic and fulvic acids were performed by a commercial analytical laboratoy 

(Atlantic Microlab, Inc., Atlanta, GA). For the determination of each element, 

a modified Pregel technique was used which employed the following standard 

compounds for each element: 

Acetanilide for C, H, and N 

Sulfanilamide for S 

The samples were dried to constant weight in vacuo over P 205  for several days 

before analysis. 



2.6.2 Analysis of Acid Functions  

Carboxyl groups and total acid groups in the samples have been determined 

in two separate analyses. The following procedures have been followed: 

2.6.2.1 -COON Group: 

To an accurately weighed sample (about 10 mg) in a 5 ml vial was added 

3 ml of CO
2 

free water and precisely 0.2 ml of 0.1N sodium hydroxide solution. 

The mixture was stirred with a micro magnetic stirbar till solution was 

complete. The solution was added to a freshly prepared solution (0.2N;100m1) 

of sodium acetate whose pH was recorded (pH 
0
)before the admixture. The 

vial was washed with three aliquots of CO
2 

free water (1 ml) and the washings 

were added to the bulk solution. Precisely 0.2 ml of acid (0.1N) was added 

to neutralize the alkali added initially. The pH of this mixture was noted, 

and it was lower than pH due to addition of the acid in the sample. The 

sample was titrated with sodium hydroxide solution (0.1N) from a micro-

burette to pH 
0
. The volume of the sodium hydroxide consumed was noted. A 

blank was run without adding the sample. 



Calculation: 

Strength of NaOH = X 

Volume of NaOH consumed = V - V 
 

with sample 	= V 

blank 
	

= V
o 

Weight of sample = w mg 
X(V - Vo ) 

-COOH group - w/1000 	 meq/gm. 

The procedure described here for determination of -COOH group was developed 

in our laboratory. A sample of humic substances extracted from aquatic sediments 

was used for method validation. Eleven determinations of the -COOH group on the 

same sample gave the following results: 

-COOH Group Content of Sample A-1 

No. -COOH group Mean SD CV 

1 4.64 meq/gm 

2 4.44 

3 4.79 

4 4.81 

5 4.78 

6 4.82 4.76 meq/gm 0.14 2.9% 

7 4.87 

8 4.85 

9 4.82 

10 4.83 

11 4.78 

Estimation of -COOH of the same sample by the method of Perdue, 

et al., 1980 yielded: 

Mean = 4.27 meq/gm 

SD = 0.08 

CV = 1.9% 

from 4 determinations. 



2.6.2.2 Total Acidity  

The procedure developed by Schnitzer and Gupta (1965), and Schnitzer and 

Khan (1972) were adopted with some modification for the determination of total 

acidity of the samples. The procedure is based on the assumption that all 

acidic hydrogens of the macromolecule react with an excess of barium hydroxide 

solution. The excess base is back-titrated with standard acid to measure 

base consumption by the organic functional groups. 

All operations were carried out under N
2 
atmosphere. Standard barium 

hydroxide solution (5 ml, 0.0764 N) was added to an accurately weighed sample 